
  

 

 

 

 

 
 

 

MOBLIE MIXERS 

PARTS MANUAL 

 

 

SERIAL NUMBERS: 

16HD11701 

16HD11702 

16HD11703 

23HD11704 

23HD11705 

23HD11706 

 

 
HARSH INTERNATIONAL, INC 

600 OAK AVE.  

EATON, COLORADO 80615-0007 

 

PHONE: 970-454-2291 

PARTS DEPT: 970-454-1755 

FAX: 970-454-3491 

 

 



2 
 

 

INDEX 

 

 

 Pg # 

11701-5 DISCHARGE, 93”, LH DUAL MOTOR 3 

11701-5 DISCHARGE, 93”, LH DUAL MOTOR   PARTS  LIST 4 

11702-5 DISCHARGE, 93”, RH DUAL MOTOR 5 

11702-5 DISCHARGE, 93”, RH DUAL MOTOR  PARTS  LIST 6 

11597-29 MANUAL DOOR GROUP (TRIPLE) MODEL 720 7 

11597-29 MANUAL DOOR GROUP (TRIPLE) MODEL 720 PARTS LIST 8 

7759 DOOR GROUP, OIL BATH 900 9 

7759 DOOR GROUP, OIL BATH 900 PARTS LIST 10 

8076 REAR DRIVE GROUP, 900 – 23 FOOT MIXER 11 

8076 REAR DRIVE GROUP, 900 – 23 FOOT MIXER PARTS LIST 12 

8148 REAR DRIVE GROUP 900-23FT, RH DISCHARGE 13 

8148 REAR DRIVE GROUP 900-23FT, RH DISCHARGE PARTS LIST 14 

A8149 AUGER GROUP 900 – 23’ LEFT HAND DISCHARGE 15 

A8149 AUGER GROUP 900 – 23’ LEFT HAND DISCHARGE PARTS LIST 16 

8151 AUGER GROUP 900 FEED, RH DISCHARGE, 16’ & PARTS LIST 17 

8152 AUGER GROUP 900 FEED, LH DISCHARGE, 16’ & PARTS LIST 18 

11616-121  AUGER, TOP LEVELING RH ASSY & PARTS LIST 19 

11616-122  AUGER, TOP LEVELING RH ASSY & PARTS LIST 20 

20425 REAR MOTOR MOUNT ASSY, RH, 30 HP 21 

20425 REAR MOTOR MOUNT ASSY, RH, 30 HP PARTS LIST 22 

20747 REAR MOTOR ASSY, LH, 50 HP 23 

20747 REAR MOTOR ASSY, LH, 50 HP PARTS LIST 24 

 

 

 

 

 



3 
 

 

 

 

 

11701-5 DISCHARGE, 93”, LH DUAL MOTOR 
 

 
 

 

NOTES: PARTS ARE ALSO USED IN 16HD11701, 16HD11703, 23HD11704 

 

 

 

 

 

 

 



4 
 

 

 

 

1701-5 DISCHARGE, 93”, LH DUAL MOTOR PARTS LIST 
 

 

ITEM # QTY PART # DESCRIPTION 

1 1 21062 MOTOR MOUNT PLATE DISCHARGE 

2 1 104038LH GEAR REDUCER, 210TC, 10 : 1 

3 1 104039LH GEAR REDUCER, 184TC, 10 :1 

4 1 104037 MOTOR, ELECTRIC, 5 HP, 184T 

5 1 11610-122 MOTOR ELECTRIC, 10HP  

6 1 11610-140 DISCHARGE, 93”, DOUBLE FRONT PLATE 

7 1 104035 SPROCKET, #60 CHAIN X 17 TEETH, 1 ¾ BORE, 15-B-1 

8 1 104038RH GEAR REDUCER, RH, 210TC, 10:1 (NO DISCOUNT) 

9 2 104013 SPROCKET, #60 CHAIN X 40 TEETH, 1 15/16 DISCHARGE, 15-B-1 

10 2 104012 SPROCKET, #60 CHAIN X 17 TEETH, 1 15/16 BORE, 2-S-13 

11 1 11610-131 KEY, SQ, ½  X 2 7/8  

12 1 16339 KEY, SQ, 3/8 X 1 ½ , 9-D-12 

14 1 104014 CHAIN, #60, LINK 

15 1 104014 CHAIN, #60, LINK 

16 1 104014 CHAIN, #60, LINK 

17 3 15023 DISCHARGE TENSIONER PIN, ¾ OD X 3 ½ LG, 10-C-10 

18 3 A20846 DISCHARGE TENSIONER ARM ASSEMBLY, 9-A-7 

19 3 A15133 SPROCKET ASSEMBLY, 60A13, ¾  BEARING, 2-B-13 

20 6 101830 SET SCREW, COLLAR, ¾ ID, 4-C-8 

21 3 101840 3/8 – 16 UNC X 6 LG., 9-A-12 

22 3 103981 EXTENSION SPRINGS, # 187 -3 ½  LG., 1-D-12  

23 3 20862 GUARD MOUNT ANGLE 

24 1 11610-130 BASE WELD MOUNT ASSY, 184T  

25 1 21063 PLATE, MOTOR  BASE, 213T 

26 1 11610-126 GUSSET, MOTOR MOUNT PLATE  

28 4 100209 SCREW, HX HD CAP, 5/8 – 11 X 2 ½  

32 13 300889 HEX HD BOLT, ½ -13 X 1 ¾  

34 9 100838 WASHER, FLAT, ½  NARROW 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



5 
 

 

 

 

11702-5 DISCHARGE, 93”, RH DUAL MOTOR 

 

 
 

 

 

NOTES: USED IN 16H11702, 23HD11702, 23HD11706 
 

 

 

 

 

 

 

 

 

 

 

 

 



6 
 

 

 

 

11702-5 DISHARGE, 93”, RH DUAL MOTOR PARTS LIST 

 

 

 

 
ITEM QTY PART # DESCRIPTION 

1 1 11610-140 DISCHARGE, 93”, DOUBLE FRONT PLATE 

2 1 21062 MOTOR MOUNT PLATE DISCHARGE 

3 6 101304 BEARING, 4-BOLT FLANGE, 1 15/16 ID, 1-C-9 

5 38 300889 BOLT, HEX ½ - 13 X 1 ¾ , 8-A-8 

6 31 100838 WASHER, FLAT ½, 8-A-10 

8 1 104038RH GEAR REDUCER, RH, 210TC, 10 : 1 (NO DISCOUNT) 

9 2 104013 SPROCKET, #60  CHAIN X 40 TEETH, 1 15/16 DISCHARGE, 15B-1 

10 2 104012 SPROCKET, #60 CHAIN X 17 TEETH, 1 15/16 BORE, 2-S-13 

11 1 104039RH GEAR REDUCER, RH, 184TC, 10 : 1 

12 1 104035 SPROCKET, #60 CHAIN X 17  TEETH, 1 ¾  BORE, 15-B-1 

13 1 104036 SPROCKET, #60 CHAIN X 17 TEETH, 1 3/8 BORE, 2-B-12 

14 1 104014 CHAIN, #60, LINK 

15 1 11610-122 DISCHARGE MOTOR, 10 HP (NO DISCOUNT) 

16 1 104014 CHAIN, #60, LINK 

17 1 21063 MOTOR BASE PLATE, 213T 

18 1 104037 ELECTRIC MOTOR, 5 HP, 184T 

19 1 11610-126 GUSSET, MOTOR MOUNT PLATE  

21 1 11610-130 BASE WELD MOUNT ASSY, 184T 

22 4 11610-131 KEY, SQUARE ½ X 2 7/8  

23 3 A20846 DISCHARGE TENSIONER ARM ASSY 

24 3 A15133 SPROCKET ASSEMBLY, 60A13, ¾ BEARING, 2-B-13 

25 3 103981 EXTENSION SPRING, #187-3 ½ LG, 1-D-12 

26 3 101840 EYE BOLT, 3/8 – 16 UNC X 6 LG, 9-A-12 

27 1 16339 KEY, SQUARE 3/8 X 1 ½ , 9-D-12 

28 3 20862 GUARD MOUNT ANGLE 

29 3 15023 DISCHARGE TENSIONER PIN, ¾ OD. X 3 ½ LG, 10-C-10 

30 6 101830 SET SCREW, COLLAR, ¾ ID, 4-C-8 

31 4 100272 WASHER, LOCK 1/2 

38 4 100209 SCREW, HX HD CAP, 5/8 – 11 UNC X 2 ½ GR5, 7-B-8 

 

 

 

 

 

 

 

 

 



7 
 

 

11597-29 MANUAL DOOR GROUP (TRIPLE) MODEL 720 

 

 
SIDE VIEW 

 

 
 

              SIDE VIEW 

                                                              TOP VIEW 

 

 

 

 

 

 

 



8 
 

11597-29 MANUAL DOOR GROUP (TRIPLE) MODEL 720 PARTS LIST 
 

 

 

 

 

 

 

 

 

 

 

ITEM #  QTY PART # DESCRIPTION 

1 1 17756 DOOR  LOCK MOUNT, FLAT SIDES, 300’s, 4-D-8 

2 1 100318 COTTER PIN, 1/8  X  2 LG, 10-D-10 

3 1 A17285 DOOR LOCK HANDLE ASSY 

4 1 A17920 DOOR FRAME BOTTOM ASSEMBLY, TRIPLE, 720, 810, 99-4-F 

5 1 11597-25 HAND WHEEL SHAFT, 1 ¼  X  93  3/8 LG, 720  STATIONARY 

6 2 A19713 ANGLE, DOOR FRAME (49 LG) 99-42 

7 2 100072 SPROCKET, # 60 CHAIN X 13 TEETH, 1 ¼  BORE, 2-C-13 

8 2 15309 KEY, SQUARE, 5/16  X  1 ¾, 9-D-10 

9 3 11597-24 BEARING MOUNT PLATE, 720 STATIONARY 

10 3 302072 BEARING, 1 ¼ “ I.D., ECCENTRIC LOCK 

11 6 101996 USE 102621, SCREW, CARRIAGE HD 3/8 – 16 UNC X 1 ½  GR 5  

12 7 100300 WASHER, FLAT 3/8, USS,  8-B-9 

13 6 100271 WASHER, LOCK, 3/8, 8-B-9 

14 7 100254 NUT, HEX 3/8 – 16 UNC GR5, 8-B-9 

15 1 A11597-21 HAND WHEEL ASSEMBLY W/ LOCK PLATE, 30 O.D., 720 STATIONARY 

16 1 A11597-16 DISCHARGE DOOR ASSEMBLY, 720 ASSEMBLY 

17 1 100694 SCREW, HEX HD. CAP, 3/8 – 16  UNC X 2 ½  GR2, 8-B-9 

18 1 17113 PLATE, HAND WHEEL LOCK 

19 5 15597-35 DOOR FRAME GUSSET, 720 STATIONARY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



9 
 

7759 DOOR GROUP, OIL BATH 900 

 

 

 
                  SIDE VIEW                                   SIDE VIEW

 
     

 REAR VIEW 

 



10 
 

7759 DOOR GROUP, OIL BATH 900 PARTS LIST 

 

 

 

 

 

 
ITEM # QTY PART # DESCRIPTION 

1 3 102446 HINGE, BUTT, 4 X 4, 7-A-1 

2 16 104254 SCREW, SOCKET HD, ¼ - 20 X 1 

3 8 102781 SCREW, HX SOCKET FLAT HD, ¼ - 20 X 1 ¼ , 9-C-11 

4 24 100443 WASHER, FLAT, ¼ , WROUGHT, 9-B-10 

5 28 100304 WASHER, LOCK, ¼  CADIUM PLATED 9-B-10 

6 28 100221 NUT, HEX ¼ - 20 UNC GR5, 9-C-10 

7 1 102477 FLEXIBLE DOOR SEAL, 1/8, LOC A, 4-C-A 

8 1 18445 DOOR CHANNEL, LH, 1 X 7 X 57 5/8 LG. FORMED, 99-4F 

9 1 18446 DOOR CHANNEL, RH, 1 X 7 X 57 5/8 LG., FORMED 99-R 

10 1 18444 DOOR  FRAME PLATE, 10GA X 4 53 ½ LG., 13-D-1 

11 1 18448 OIL BATH DOOR, 900 

12 2 102779 OIL BATH HANDLE, 4-C-4 

13 4 100323 SCREW, HX HD CAP, ¼ - 20 UNC X 1 GR5, 9-C-10 

14 10 101305 OIL BATH DOOR LATCH, 8-C-1 (NOTES) VENDOR PT# 62-10-23 

15 2 18244 UPPER STRUT MOUNT PLATE, ¼ X 7 ½ X 18 3/8 LG. 11-B10 

16 2 20786 DOOR STRUT ANGLE, 1 ½ X 1 ½ X 20 ½ LG., 900, 21-C 

17 2 102451 GAS CHARGED SUPPORT LIFT (NO DISCOUNT) 

18 4 100692 SCREW, HX HD CAP, 3/8 – 16 UNC X 1 ½ GR5, 8-C-11 

19 4 100254 NUT, HEX 3/8 – 16 UNC GR5, 8-B-9 

20 8 100300 WASHER, FLAT 3/8, USS, 8-B-9 

21 4 101985 NUT, LOCK HEX 3/8 – 16 UNC GR5, 8-B-9 

22 2 18236 STRUT MOUNT BRACE BAR, ¼ X 1 ½ X 19 LG., 8-C-5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



11 
 

8076 REAR DRIVE GROUP, 900 – 23 FOOT MIXER 

 

 

 
 

 
 

 

 

 

NOTES:  

OUT BOARD BEARING SUPPORT, OUTER BEARINGS AND COVER PANEL NOT SHOWN IN END VIEW FOR CLARITY. 
 

 

 

 

 

 

 



12 
 

8076 REAR DRIVE GROUP, 900 – 23 FOOT MIXER PARTS LIST 
 

 

 

 

 
ITEM# QTY PART # DESCRIPTION 

1 1 103202 PLANETARY GEARBOX W/2 KEYS, ET3250, 70.0:1, HYDRO 810SD (KS) 

2 15 102801 SCREW, HX HD CAP 5/8-18 UNF X 6 1/2 GR8, 7-B-8 

3 15 100273   WASHER, LOCK, 5/8, 7-C-9 

4 15 102802          NUT, HEX 5/8-18 UNF GR8, 9-B-13   

5 1 102803   SPROCKET, #160 CHAIN X 18 TEETH, 4 1/4 BORE W/ 2 KEYS, 99-76 

6 2 102804 SPROCKET, #160 CHAIN X 60 TEETH, 3 15/16 BORE, 23-A          

7 2 A17773 SPROCKET ASSEMBLY, 160A8, RA100RR, 2-C 

8 2 102807   CHAIN, #160 X 74P, INCL CONN & OFFSET, CH-B & 33 

9 4 101840   EYE BOLT, 3/8-16UNC X 6 LG, 9-A-12 

10 8 100254 NUT, HEX 3/8-16 UNC GR5, 8-B-9 

11 ~ 7070514 CHAIN LOG, 3/16 GR30, PLATED 

12 4 101831 EXTENSION SPRING, 1 1/4 X 8 LG, #626, 12-C-8                 

13 4 102800 USE 101829, SET SCREW, COLLAR, 1 ID X 1 1/2 OD X 7/16 LG 

14 2 102355 BEARING, 1 ID, NYLINER, 8-B-1 

15 1 A15012 TENSIONER ARM ASSEMBLY, 18 1/2 LG, 99-7-E  (use A22243)      

16 2 A18102 OIL WIPER ASSEMBLY, 1 1/4 OFFSET 7 LG, 9-A-6 

17 1 A18103 TENSIONER ARM ASSEMBLY, 3 3/4 PIN X 18 1/2 LG, 99-7-D 

18 4 102753 COMPRESSION FITTING 1/8 NPT(M) X 1/4 X 90°, 10-E-1           

19 4 100218 GREASE FITTING, 1/8 NPT, 1-C-14 

20 4 102797 COMPRESSION FITTING, 1/8 NPT(F) X 1/4 X 90°, 10-D-11 

21 24’ 6060031         TUBING, ALUM 1/4 OD X 96 LG, 3-D-3                           

22 REF 101953 GREASE FITTING, 1/4-28 SELF-TAPPING(ZERK TIP REPLACEMENT) 

23 1 18447 OIL BATH, BOTTOM COVER PANEL, 900                            

24 15 101819 SCREW, HX HD CAP, 1/4-20 UNC X 3/4 GR5, 9-C-10 

25 15 100443 WASHER, FLAT, 1/4, WROUGHT, 9-B-10 

26 15 100304 WASHER, LOCK, 1/4, 9-B-10 

27 15 100221 NUT, HEX 1/4-20 UNC GR5, 9-C-10 

28 1 19803 MUD FLAP ANGLE, 2 X 2 X 24 LG, 810SD 

29 1 19806 GEARBOX MOUNT ANGLE, RH, 900, 13-B-1 

30 1 19807 GEARBOX MOUNT ANGLE, LH, 900 

31 1 102572 SCREW, HX HD CAP 5/8-18 X 2 GR5, 8-B-11 

32 1 100297 NUT, HEX 5/16-18 UNC GR5, 9-C-12 

33 1 100179 WASHER, FLAT, 5/8 USS, 7-C-9 

34 1 100273 WASHER, LOCK, 5/8, 7-C-9                                     

35 8 102800 USE 101829, SET SCREW, COLLAR, 1 ID X 1 1/2 OD X 7/16 LG 

36 4 102355 BEARING, 1 ID, NYLINER, 8-B-1 

 
 

 

 

 

 



13 
 

8148 REAR DRIVE GROUP 900-23FT, RH DISCHARGE 
 

 

 

 
 

NOTES:  
OUTBOARD BEARING SUPPORT, OUTER BEARINGS AND COVER PANEL NOT SHOWN IN END VIEW FOR CLARITY 

FOR PLANETARY SEE DRIVELINE GROUP. 
 
 
 

 
 
 
 
 



14 
 

8148 REAR DRIVE GROUP 900-23FT, RH DISCHARGE PARTS LIST 
 

 

 
ITEM# QTY PART # DESCRIPTION 

1 1 103202 PLANETARY GEARBOX W/2 KEYS, ET3250, 70.0:1, HYDRO 810SD (KS) 

1 1 104015 PLANETARY GEARBOX W/ 2 KEYS, ET3250, 140:1, HYDRO, 810SD 

2 15 102801          SCREW, HX HD CAP 5/8-18 UNF X 6 1/2 GR8, 7-B-8 

3 15 100273 WASHER, LOCK, 5/8, 7-C-9 

4 15 102802          NUT, HEX 5/8-18 UNF GR8, 9-B-13 

5 1 102803 SPROCKET, #160 CHAIN X 18 TEETH, 4 1/4 BORE W/ 2 KEYS, 99-7 

6 2 102804 SPROCKET, #160 CHAIN X 60 TEETH, 3 15/16 BORE, 23-A 

7 2 A17773 SPROCKET ASSEMBLY, 160A8, RA100RR, 2-C7 

8 2 102807 CHAIN, #160 X 74P, INCL CONN & OFFSET, CH-B & 33 

9 4 101840 EYE BOLT, 3/8-16UNC X 6 LG, 9-A-12 

10 8 100254 NUT, HEX 3/8-16 UNC GR5, 8-B-9 

11 ~ 7070514   CHAIN LOG, 3/16 GR30, PLATED 

12 4 101831 EXTENSION SPRING, 1 1/4 X 8 LG, #626, 12-C-8 

13 4 102800 USE 101829, SET SCREW, COLLAR, 1 ID X 1 1/2 OD X 7/16 LG 

14 2 102355 BEARING, 1 ID, NYLINER, 8-B-1                                

15 1 A15012 TENSIONER ARM ASSEMBLY, 18 1/2 LG, 99-7-E  (use A22243) 

16 2 A18102 OIL WIPER ASSEMBLY, 1 1/4 OFFSET 7 LG, 9-A-6 

17 1 A18103 TENSIONER ARM ASSEMBLY, 3 3/4 PIN X 18 1/2 LG, 99-7-D 

18 4 102753 COMPRESSION FITTING 1/8 NPT(M) X 1/4 X 90°, 10-E-1           

19 4 100218 GREASE FITTING, 1/8 NPT, 1-C-14 

20 4 102797 COMPRESSION FITTING, 1/8 NPT(F) X 1/4 X 90°, 10-D-11         

21 24’ 6060031 TUBING, ALUM 1/4 OD X 96 LG, 3-D-3 

22 REF 101953   GREASE FITTING, 1/4-28 SELF-TAPPING                          

23 1 18447 OIL BATH, BOTTOM COVER PANEL, 900 

24 15 101819          SCREW, HX HD CAP, 1/4-20 UNC X 3/4 GR5, 9-C-10 

25 15 100433 O-RING, 9 1/2 OD X 1/4 CS-447, 9-B-15                        

26 15 100304 WASHER, LOCK, 1/4, 9-B-10 

27 15 100221 NUT, HEX 1/4-20 UNC GR5, 9-C-10 

28 1 19803 PLATE, PLANETARY SUPPORT MODEL 900 

29 1 19806 GEARBOX MOUNT ANGLE, RH, 900, 13-B-1 

30 1 19807 GEARBOX MOUNT ANGLE, LH, 900 

31 1 102572 SCREW, HX HD CAP 5/8-18 X 2 GR5, 8-B-11 

32 1 100297 NUT, HEX 5/16-18 UNC GR5, 9-C-12 

33 1 100179 WASHER, FLAT, 5/8 USS, 7-C-934 

34 1 100273 WASHER, LOCK, 5/8, 7-C-9                                     

35 8 102800 USE 101829, SET SCREW, COLLAR, 1 ID X 1 1/2 OD X 7/16 LG 

36 4 102355 BEARING, 1 ID, NYLINER, 8-B-1 

 
 
 
 
 
 

 



15 
 

A8149 AUGER GROUP 900 – 23’ LEFT HAND DISCHARGE 

 

 

 
NOTES: AUGER ARE USED IN 23HD11705, 23HD11706 

 

 
ITEM # QTY PART # DESCRIPTION 

1 1 A21019 AUGER ASSEMBLY, LOWER LH, 900-23FT                           

2 1 A21018 AUGER ASSEMBLY, LOWER RH, 900-23F 

3 2 A18154 STUB SHAFT ASSEMBLY, 3 15/16 OD X 26 7/8 LG 

4 16 100555 SCREW, HX HD CAP 3/4-16 UNF X 2 1/2 GR5, 7-A-10 

5 18 100554 WASHER, LOCK, 3/4, 7-B-11                                    

6 16 100252 NUT, HEX, 3/4-16 UNF GR5, 7-B-12 

7 4 102558 BEARING, FB SFB1000NE, 3 15/16, 1-A-4 MORE AT 24 

8 16 102559 SCREW, HX HD CAP, 7/8-14 UNF X 3 GR5, 7-A-12 

9 16 100361          WASHER, LOCK, 7/8, 7-B-12 

10 16 100249 NUT, HEX 7/8-14 UNF GR5, 7-B-11 

11 2 A18161 STUB SHAFT ASSEMBLY, 3 15/16 OD X 8 3/8 LG, TAPPED 

12 2 18164 STUB SHAFT SPACER, RING 5/16 X 4 1/2 OD, 900, 4-A-5 

13 2 18165 STUB SHAFT SPACER, WASHER 3/8 X 4 1/2 OD, 900, 11-A-12 

14 2 101082 SCREW, HX HD CAP, 3/4-10 X 1 1/2 GR5, 7-C-12 

 
 
 
 
 
 
 

 



16 
 

8150 AUGER GROUP, RH DISCHARGE & PARTS LIST 

 

 

 

 

NOTES: ALSO USED IN 23HD11705 & 23HD11706 

 

ITEM # QTY PART # DESCRIPTION 

1 1 A21044 AUGER ASSEMBLY, LOWER RH, RH DISCHARGE, 900-23FT FEED 

2 1 A21043 AUGER ASSEMBLY, LOWER LH, RH DISCHARGE, 900-23FT FEED 

3 2 A18154 STUB SHAFT ASSEMBLY, 3 15/16 OD X 26 7/8 LG 

4 16 100555 SCREW, HX HD CAP 3/4-16 UNF X 2 1/2 GR5, 7-A-10 

5 18 100554 WASHER, LOCK, 3/4, 7-B-11 

6 16 100252 NUT, HEX, 3/4-16 UNF GR5, 7-B-12 

7 4 102558 BEARING, FB SFB1000NE, 3 15/16, 1-A-4 MORE AT 24 

8 16 102559 SCREW, HX HD CAP, 7/8-14 UNF X 3 GR5, 7-A-12                 

9 16 100361 WASHER, LOCK, 7/8, 7-B-12 

10 16 100249 NUT, HEX 7/8-14 UNF GR5, 7-B-11 

11 2 A18161 STUB SHAFT ASSEMBLY, 3 15/16 OD X 8 3/8 LG, TAPPED 

12 2 18164 STUB SHAFT SPACER, RING 5/16 X 4 1/2 OD, 900, 4-A-5 

13 2 18165 STUB SHAFT SPACER, WASHER 3/8 X 4 1/2 OD, 900, 11-A-12 

14 2 101082          SCREW, HX HD CAP, 3/4-10 X 1 1/2 GR5, 7-C-12 

 

 

 

 



17 
 

8151 AUGER GROUP 900 FEED, RH DISCHARGE, 16’ & PARTS LIST 
 

 

 

 

NOTES: ALSO USED IN 16HD11702 

ITEM # QTY PART # DESCRIPTION 

1 1 A21014 AUGER ASSEMBLY, LOWER RH DISCHARGE, 720 FEED 

2 1 A21015 AUGER ASSEMBLY, LOWER LH DISCHARGE, 720 FEED 

3 2 102455 BEARING, BLOCK, 3 7/16 FLANGE, SPHERICAL, 1-D-1 MORE AT 24 

4 8 100825 SCREW, HX HD CAP, 3/4-16 UNF X 3 GR5, 7-A-9 

5 16 100555 SCREW, HX HD CAP 3/4-16 UNF X 2 1/2 GR5, 7-A-10 

6 24 100252          NUT, HEX, 3/4-16 UNF GR5, 7-B-12                             

7 26 100554 WASHER, LOCK, 3/4, 7-B-11 

8 2 A15590 STUB SHAFT ASSEMBLY, 3 7/16 OD X 7 3/4, TAPPED9 

9 2 15403 STUB SHAFT SPACER, 4 1/8 OD X 3/8 LG, 4-A-1110 

10 2 15404 WASHER, SHAFT SPACER, 4 OD X 3/8, 11-A-12 

11 2 101082 SCREW, HX HD CAP, 3/4-10 X 1 1/2 GR5, 7-C-12                 

12 2 A16416 STUB SHAFT ASSEMBLY, 3 15/16 OD X 17 1/4 LG                  

13 2 102558 BEARING, FB SFB1000NE, 3 15/16, 1-A-4 MORE AT 24 

14 8 102559 SCREW, HX HD CAP, 7/8-14 UNF X 3 GR5, 7-A-12 

15 8 100249          NUT, HEX 7/8-14 UNF GR5, 7-B-11                              

16 8 100361          WASHER, LOCK, 7/8, 7-B-12 



18 
 

8152 AUGER GROUP 900 FEED, LH DISCHARGE, 16’ & PARTS LIST 

 

 

 

 

 

 

ITEM # QTY PART # DESCRIPTION 

1 1 A17236 AUGER ASSEMBLY, LOWER RH, 720 FEED, O/S 

2 1 A17235 AUGER ASSEMBLY, LOWER LH, 720 FEED, O/S 

3 2 102455 BEARING, BLOCK, 3 7/16 FLANGE, SPHERICAL, 1-D-1 MORE AT 24 

4 8 100825 SCREW, HX HD CAP, 3/4-16 UNF X 3 GR5, 7-A-9 

5 16 100555 SCREW, HX HD CAP 3/4-16 UNF X 2 1/2 GR5, 7-A-10 

6 24 100252 NUT, HEX, 3/4-16 UNF GR5, 7-B-12 

7 26 100554          WASHER, LOCK, 3/4, 7-B-11 

8 2 A15590 STUB SHAFT ASSEMBLY, 3 7/16 OD X 7 3/4, TAPPED 

9 2 15403 STUB SHAFT SPACER, 4 1/8 OD X 3/8 LG, 4-A-11 

10 2 15404 WASHER, SHAFT SPACER, 4 OD X 3/8, 11-A-12 

11 2 101082 SCREW, HX HD CAP, 3/4-10 X 1 1/2 GR5, 7-C-12 

12 2 A16416 STUB SHAFT ASSEMBLY, 3 15/16 OD X 17 1/4 LG                  

13 2 102558 BEARING, FB SFB1000NE, 3 15/16, 1-A-4 MORE AT 2414 

14 8 102559 SCREW, HX HD CAP, 7/8-14 UNF X 3 GR5, 7-A-12 

15 8 100249 NUT, HEX 7/8-14 UNF GR5, 7-B-11 

16 8 100361 WASHER, LOCK, 7/8, 7-B-12 

 
 

 



19 
 

11616-121 AUGER, TOP LEVELING RH ASSY & PARTS LIST 

 
 

 

 

NOTES: AUGER ALSO USED IN 16HD11702 

 

 

ITEM 

# 

QTY PART # DESCRIPTION 

1 1 A11616-75 AUGER PANEL ASSY, 16’ TOP LEVELING - RH 

2 1 A11616-114 MOTOR MOUNT ASSY, RH, TOP LEVELING 

3 1 A11616-123 MOTOR ASSY, RH 

4 1 A11616-67 AUGER, 16’ TOP LEVELING, RH-CWR 

5 2 20569 TOP SUPPORT BAR, SHORT, 900-23FT 

6 15 101716 SCREW, HX HD CAP, 3/8-16 UNC X 1 1/4, 8-B-9 

7 15  100300 WASHER, FLAT 3/8, USS, 8-B-98 

8 15 100254 NUT, HEX 3/8-16 UNC GR5, 8-B-9 

9 15 100271 WASHER, LOCK, 3/8, 8-B-9 

10 23 100555 SCREW, HX HD CAP 3/4-16 UNF X 2 1/2 GR5, 7-A-10              

11 23 100252 NUT, HEX, 3/4-16 UNF GR5, 7-B-12                             

12 23 100554 WASHER, LOCK, 3/4, 7-B-11                                    

 

 

 



20 
 

11616-122 AUGER, TOP LEVELING LH ASSY & PARTS LIST 

 

 
 

NOTES: ALSO USED IN 16HD11701, 16HD703 

 
ITEM # QTY PART # DESCRIPTION 

1 1 A11616-112 AUGER PANEL ASS’Y,  

2 1 A11616-67 AUGER, 16’ TOP LEVELING, RH-CWR 

3 2 20569 BAR, TOP SUPPORT (SHORT) 

4 1 A116-16-144 MOTOR MOUNT ASSY, LH, TOP LEVELING 

5 2 20569 TOP SUPPORT BAR, SHORT, 900-23FT 

6 15 101716 SCREW, HX HD CAP, 3/8-16 UNC X 1 1/4, 8-B-9 

7 15 100300 WASHER, FLAT 3/8, USS, 8-B-9 

8 15 100254 NUT, HEX 3/8-16 UNC GR5, 8-B-9 

9 15 100271 WASHER, LOCK, 3/8, 8-B-9 

10 23 100555 SCREW, HX HD CAP 3/4-16 UNF X 2 1/2 GR5, 7-A-10              

11 23 100252 NUT, HEX, 3/4-16 UNF GR5, 7-B-12 

12 23 100554 WASHER, LOCK, 3/4, 7-B-11 

    

    

 

 
 

 

 

 



21 
 

20425 REAR MOTOR MOUNT ASSY, RH, 30 HP 
 

 

 

 

                                                                TOP VIEW                                                                                  SIDE VIEW 

 

 

 
                                                     BACK VIEW                                                                             SIDE VIEW 

 

NOTES: ALSO USED IN 16HD11702, 23HD11705, 23HD11706 

 

 

 



22 
 

20425 REAR MOTOR MOUNT ASSY, RH, 30 HP PARTS LIST 

 

 

 

 
ITEM # QTY PART # DESCRIPTION 

1 2 20397 FRONT MOTOR TUBE, 3 X 3 X 21, 900-23FT 

2 1 20399 MOTOR PLATE, ½ X 29 X45, 900-23FT                                        

3 2 20398 REAR MOTOR TUBE, 3 X 3 27 1/16, 900-23FT 

4 2 100050 BEARING, PILLOW BLOCK, 2 ID BALL, 1-C-2 

5 2 20401 BEARING MOUNT, ANGLE, ¼ X 10 X 14 - 15/16, 17-C-4 

6 2 20433 BEARING MOUNT BRACKET, 3/8 X 7 ¾ X 10 

7 2 20400 TENSIONER BLOCK, 1 X 2 X 1  ½  , 900-23FT 

8 2 103356 SCREW, SQ HD SET, ¾ - 10 X 4, 8-A-12 

9 2 103351 NUT, HEX JAM, ¾ - 10 UNC, 7-B-12 

10 1 20402 DRIVE SHAFT, 2 X 1 1/2 X 2 1/4 X 20" LG, 13-C-1 

11 1 103775 SHEAVE, 35V1130SF, A-D 

12 1 103774          BUSHING, QD "E" 2 BORE, 13-B-1                               

13 3 103777 V-BELT, #5V X 1030 (GATES) 900-23FT, 14-D-1 

14 1 100598 YOKE, 1-1/4 BORE, BOLT-ON (NOTES)  10-D-3 

15 1 100785 CROSS, SPICER #5-153X, 10-D-4 

16 1 101868 YOKE, 1 1/2 U-BOLT, SPICER 1350, #3-4-333-1, 10-C-5 

17 2 10983 KEY, SQUARE 5/16 X 1 1/2, 9-D-12 

18 1 100882 U-BOLT KIT, SPICER #2-94-28X, 10-D-6                         

19 1 103775 MOTOR SHEAVE, 35V1130SF, A-D 

20 1 103776 BUSHINGS, QD 2 1/8 ID, 13-B-1                                

21 1 100737 ELECTRIC MOTOR, HHI30-18-286TC   "WOREC"                     

22 4 20556 GUARD MOUNT ANGLE                                            

 
 

 

 

 

 

 

 

 

 

 

 

 



23 
 

20747 REAR MOTOR ASSY, LH, 50 HP 

 

 

TOP VIEW 

 

SIDE VIEW 

 

                                          BACK VIEW                                                                                    SIDE VIEW 

NOTES: ALSO USED IN 16HD11702, 23HD11705, 23HD11706 

 



24 
 

20747 REAR MOTOR ASSY, LH, 50 HP PARTS LIST 

 

 

 

 

 
ITEM # QTY PART # DESCRIPTION 

1 2 20397 FRONT MOTOR TUBE, 900-23FT 

2 1 20399 MOTOR PLATE, 900-23FT 

3 2 20398 REAR MOTOR TUBE, 900-23FT 

4 2 100050          BEARING, PILLOW BLOCK, 2 ID BALL, 1-C-2                      

5 2 20401           BEARING MOUNT, ANGLE, ¼ X 10 X 14 15/16,  17-C-4                                 

6 2 20433 BEARING MOUNT BRACKET 

7 2 20400   TENSIONER BLOCK, 900-23FT                                    

8 2 103356 SCREW, SQ HD SET, 3/4-10 X 4, 8-A-12                         

9 2 103351 NUT, HEX JAM, 3/4-10 UNC, 7-B-12                             

10 1 20402 DRIVE SHAFT, 2 X 1 1/2 X 2 1/4 X 20" LG, 13-C-1              

 
 

 

 


